Parts

Catalog

GCRTIS

Super Intermediate Tandem Remote Control
Disc Harrow

>> BALDAN






>> BALDAN Parts Catalog

" Index

RIGAT MOGUIE..........o.eeveeeeeeeeeeeeeeteecte ettt s ss et s ss s st essasesesssessaen 4
TabIE RIGIT MOGUIB..............ceeeveeeeeeeeeeeeeeeeetereeeeee et eteste e s ss s esessssessssesessasesesasennas 5
CONLIAI MOQUIE ...t ss st ts s s sttt s sttt ss s s st s sssssnaens 6
TADIE CONLIQI MOGUIE ..........cooeeeeveeeerersesisieesrsvstststs s s st ts s s s sssssssss s s s asasssesens 7
TAbIE CONtIQ MOGUIE ..........coceeeeveeeerersisieieesssrsiststs s e st tsssis s s s st s s s asasssesens 8
LEFE MOQUIE ...t e ettt s e s st ess et s s s s s s essasesessasessann 9
TADIE LEFt MOQUIE ...ttt ettt ss e s st n et an s sens 10
HILCR DIQWDGAT c.....eveseeieieeerreesisisieessssstsisisissssssssssstssssssssssssssssesessssssssassssssssssasssssssssss 11
WREEI SNASt ...ttt ettt s et s st et s e s s e s st e s s ssssasesnaen 11
Right/Left GANGs ArtiCUIGION SUDIPOI ......ucuceceeeererevereveverereseesesesessssvesssssssssssssssesesesens 12
Main Frame ArticUlation CYlINGET .............ccceeeeveeeeeeeeereeeeeeireveeceeeeetesssvesesesessnesenes 12
DIQWBAE CYIINAEE .......oeeeeeveeeeeereeetereeeeseeeeeteestetesase s ssese s e e sssese st s sesssnasesssessssasessann 13
Central Wheel SUPPOIt CYIINGET ...........cueeeeeeeeeeeeeereeeeeeieireieseieeeeseesieeseessnesessnasenes 13
Lateral Wheel SUPPOIt CYIINAET ........cu.eeeeeeeeeeeereeeeeeeeteeeeeeceeeeeeeesieesvesesesesssesens 14
Cutting Rollers Kit (OPLIONQI)...........cveeeueeeeerereeirereeeeeeieeieireteesseessseseseesesesesesesesasenes 15
CULEING ROMBES ... est et e et e vt st ss st e s s et essasess s esessasessasesessnes 16
DISCS SECLION ...ttt ettt ettt st sttt e s st e e se e s e e e es 17
Ol BEAITNG (AXIQL) ..ot eseee e e st et s e e s s e s ese st esssesesasesssesessanes 18
Oil BEAIING (RAQIQ) ...t eestee et rsve e s s s st sssssssse e s asesssesessanes 18
GIEASE BEANING.....ccovvveeeieiesiieiisisstesessissesstestssssssssstsstsssesssstsstsssessssssasssssesssssssssassessssnsenses 19
Full Cube Grease 245mm With 1.1/2” SRAft.........cueeveerereeererveerererererereesrerersrisisesesesens 19
EIGLIIC SYSEOIM .ottt e e e st e et ss s e e st e s et e s s et s asasensesansesessaseseaen 20
SHICKEI'S cvevevevveieieieisrtststsie e iss st ts st e s sttt s st s s s s st te s ss s anastststsssssssasassssssessssssnsnes 21

GCRTIS00522B (Revised: 04/2022) n



Parts Catalog >> BALDAN

« Right Module

*|tem 36 - See page 11
*|tem 37 - See page 14

GCRTIS00522B “




>> BALDAN Parts Catalog

« Table Right Module

ajlalala 8| &8|la|a

£ L —_ | N o | o £ — | |9 o

K Code Product description =3 a|alnlle Code Product description = dalala
EE EE EEEE
CARCARCER CARCERC AR

1 |5432010390-0 | Pin Of @45 X 220mm 2 27 16020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 8

2 |5024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2 28 | 5432120031-4 | French Head Pin 830,53 X 135mm 1

3 16020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 2 29 | 5432010028-6 | French Head Pin 30,53 X 75mm 1

4 |5404010989-0 | Right Lateral Main Frame GCRTI SUPER 1 30 | 6020050116-3 | Cotterpin 1/4" X 2" 2

5 |5352050048-7 | Rear Scraper 10| 11|12 | 14 | | 31 | 6020310772-5  Hexagonal Nut 1.1/2" 12F Unf Gr5 Ch.2.1/4" Height 33,00mm 3

6 |5352050049-5 | Front Scraper 9 110 | 11| 13 | | 32 |5024010068-9 | Smooth Washer @13,3 X 35,5 X 3,00mm 38 142 | 46 | 54

7 |5530015990-6 | Right Lateral Wheel Support 1 33 | 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75mm 3

8 | 5498100070-9 | Complete Wheel 400X60 14 Ply 1 34 | 5566010287-5 | Lateral Rod GCRTI Super 1

8 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 1 35 1 60203107547 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 38 |42 | 46 | 54

9 |5022010803-9 | Complete Right Front Leteral Gang 1 *36|5232011313-0 | Complete Wheel Shaft 1

9 150220116597 | Complete Right Front Leteral Gang 1 *37 6020058010-1 | Hydraulic Cylinder "D.A" @1.5/8" X @3.1/2" X 282mm(C) X 599mm(F) 1

9 15022010806-3 | Complete Right Front Leteral Gang 1 38 |6020310451-3 | Self-Locking Nut With Nylon Upper M30 X 3,50 Ma CI8 Ch.46mm H.32,00mm 2

9 |5022010794-6 | Complete Right Front Leteral Gang 1 |39 5080011736-1 | Bushing 30,5 X @55,7 X 40mm 2

10 | 5022010801-2 | Complete Right Rear Lateral Gang 1 40 | 6020312075-6 | Hexagonal Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp Rosca Direita 2

10 |5022011661-9 | Complete Right Rear Lateral Gang 1 41 16020310759-8 | Self-Locking Nut With Nylon 5/8" 11F Unc Gr5 Ch.15/16" H.19,50mm 2

10 |5022010804-7 | Complete Right Rear Lateral Gang 1 42 15024010239-8 | Smooth Washer @16,5 X #37 X 3,00mm 4

10 |5022010792-0 | Complete Right Rear Lateral Gang 1 | | 43 /5080010362-0 | Bushing @16 X @25 X 39mm 2

11 | 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 38 | 42 | 46 | 54 | | 44 | 5530016533-7 | Cylinder Articulation Support 1

12 1 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 4 45 1 6020410040-6 | Tyre Valve Tr-618 A 1

13 | 6020010420-2 | Pressure Washer 1" Media Industry 8 46 | 6020310415-7 | Tyre 400/60 15.5/14 Traction 1

14 | 6020010414-8 | Pressure Washer 3/4" Media Industry 8 47 16020010817-8 | Rim Ag 13,00 X 15.1/2" 1

15 | 6020010406-7 | Pressure Washer 3/8" Media Industry 4

16 | 5558210003-8 | Bolt Lock Of Gang and Main Frame 1

17 1 6020010410-5 | Pressure Washer 1/2" Media Industry 38 |42 | 46 | 54

18 1 6020310139-5 | French Head Bolt 1" X 2.5/8" 8F Unc Gr5 Rp 8

19 | 6020310198-0 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 8

20 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2

21 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2

22 |6020010723-6 | Nylon Pipe and Hose Clamp (Pa-5X1) 8

23 1 5024010075-1 | Smooth Washer @10,3 X 325 X 2,00mm 4

24 1 6020130108-7 | Grease Fitting 1/8" Straight Bsp-28F 6

25 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8

26 | 5024010039-5 | Smooth Washer @26,2 X 344 X 4,75mm 6

GCRTIS00522B “



Parts Catalog >> BALDAN

+ Central Module

21-.. 93

S s "

37 --~.@:H ; 76
._.._@’

125

126— @

124—1

* [tems 2 and 42 - See page 13

*Item 5 - See page 20

* |tems 25, 26, 41 and 43 - See page 12
* |tems 33 and 40 - See page 11

GCRTIS00522B




>> BALDAN Parts Catalog

« Table Central Module
8 8 8| Qg 8 8 Y| Q8
2 .2 2.2 R R 1
alalala ajlala|la
£ — | N | o|w| E — N | o w
K Code Product description =l 3laals Code Product description =2 dlala
EE =& EE =&
CARCIRC R AR AR
1 |5420070087-5 | Square Head Bolt De @37,5mm Unc - 6 Fpp X 240mm 4 38 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 2
*2 16020055763-0 | Hydraulic Cylinder "0.D" @2" X @4" X 287mm(Course) X 575mm(Closed) 2 39 | 5484010165-0 | Regulator @1.5/8”X 940mm 1
3 15432010390-0 | Pin Of @45 X 220mm 2 *40| 5232012146-9 | Complete Wheel Shaft 4
4 1 5404010991-1 | Central Main Frame GCRTIS SUPER 1 *41)6020058012-8 | Right Hydraulic Cylinder "D.A" @2" X #5" X 485mm(C) X 835mm(F) 1
*5 16020370297-6 | Complete Electric System - Lantern Gcrti - Super 1 *4216020055785-1 | Hydraulic Cylinder "0.D" @2" X @4" X 144mm(Course) X 392,6mm(Closed) 1
6 |5464010441-7 | Complete Spring Protection 1 *4316020058011-0 | Left Hydraulic Cylinder "D.A" @2" X @5" X 485mm(C) X 835mm(F) 1
7 |5138010024-3 | Wrench "L" For Hexagonal Nut De 3/4" and 1" 2 44 15022010799-7 | Complete Right Rear Central Gang 1
8 | 5138010025-1 | Wrench For Hexagonal Nut @5/8"-@1.5/8" And Bolt #3/8"-@5/8" 1 45 15022010796-2 | Complete Central Front Right Gang 1
9 |5348050012-8 | Complete Limiter Of @51 X 49,5mm 4 46 | 50220107970 | Complete Right Front Central Gang 1
10 | 5348050015-2 | Complete Limiter Of @51 X 25mm 4 47 1 5022010798-9 | Complete Left Rear Central Gang 1
11 | 5352050048-7 | Rear Scraper 12 52 | 5412050020-4 | T Nipple W/Central Swivel Nut R.3/4"UNF 2
12 |5352050049-5 | Front Scraper 12 53 16020311098-0 | Hexagonal Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4
13 | 5558010446-0 | Piston Lock Of 286mm For Rod Of #2" 2 54 1 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 48
14 15138010019-7 | Wrench For Nut 1.5/8" 1 55 16020311201-0 | French Head Bolt 3/4" X 3" 16F Unf Gr5 Rp With Lock 2
15 | 5138050016-0 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1 56 |6020311129-3 | Hexagonal Head Bolt 1" X 2.3/4" 8F Unc1A Gr5 Rp 8
16 | 5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1 57 |5432010828-7 | Square Head Pin #37,5 x 346mm 1
17 15138010007-3 | Wrench For Hexagonal Nut 1.5/8" and 1" 1 58 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
18 | 5138010005-7 | Wrench For Hexagonal Nut 3/4" - 7/8" 2 59 15024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2
19 | 5530016000-9 | Central Support 1 60 | 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 2
20 | 5530520070-0 | Support Of Hoses With Nipples 1 61 | 5432010255-6 | French Head Pin @1" X 73,5mm 2
21 |5136012287-9 | Plate W/Sticker 1 62 | 5024010039-5 | Smooth Washer 026,2 X 44 X 4,75mm 6
22 |5464010418-2 | Right Upper Protection of Drawbar 1 63 |6020050116-3 | Cotterpin 1/4" X 2" 6
23 | 5464010417-4 | Left Upper Protection of Drawbar 1 64 | 6020130108-7 | Grease Fitting 1/8" 12
24 | 5464010420-4 | Central Upper Protection of Drawbar 1 65 | 5024010671-7 | Smooth Washer @39 X @66 X 9,50mm(Galvanised) 4
*25/5530016953-7 | Right Articulation Support of Gangs 1 66 | 6020311234-6 | Self-Locking Nut With Nylon 1.1/2" 6F Unc Gr5 Ch.2.1/4" H.39mm 2
*26|5530016952-9 | Left Articulation Support of Gangs 1 67 |6020311152-8 | Hexagonal Head Bolt 1.1/2" X 7.3/4" 6F Unc1A Gr5 Rp 2
*2715232012277-5 | Complete Wheel Shaft (GCRTIS) 1 68 | 5024010061-1 | Smooth Washer #33,5 X @53,5 X 4,75mm 7
28 | 5530050069-1 | Complete Support Of Shank 1 69 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 17
29 | 5432040002-6 | Square Head Pin 37,5 X 140mm With Hole 2 70 1 6020010412-1 | Pressure Washer 5/8" Media Industry 2
30 | 5432010314-5 | Pin @55 X 220mm 1 71 1 5024010671-7 | Smooth Washer @39 X @66 X 9,50mm(Galvanised) 1
31 | 5432010543-1 | Lock Pin #37,5 X 110mm With Grease Fitting 2 72 | 6020010420-2 | Pressure Washer 1" Media Industry 17
32 |5432010536-9 | Lock Pin @37,5 X 100mm With Grease Fitting 2 73 16020010414-8 | Pressure Washer 3/4" Media Industry 22
*3315084010267-7 | Hitch Drawbar Gerti Super 1 74 1 6020010402-4 | Pressure Washer 1/4" Media Industry 10
34 |5530016372-5 | Hose Support 1 75 | 5456010071-2 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Height 38mm 3
35 |5040070011-4 | Union Bar 2 76 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50mm 10
36 | 5484030023-7 | Complete Regulator Of Frames 2 77 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 1
37 |5566010289-1 | Complete Spring Rod 2 78 1 6020311133-1 | Hexagonal Head Bolt 1" X 4" 8F Unc1A Gr5 Rt 1
38 | 5498100070-9 | Complete Wheel 400X60 14 Ply 2 79 | 6020010124-6 | Pressure Washer M16 Media 6144 4

GCRTIS00522B



Parts Catalog

>> BALDAN

« Table Central Module
aaaa aaaa
£ — | N || o|®w| E — | N | o o
k2 Code Product description =l aaals Code Product description =l alala
EEEE EEEE
CARCIRC R CARCERC AR
80 | 6020010410-5 | Pressure Washer 1/2" Media Industry 50 118| 6020310897-7 | Hexagonal Head Bolt M16 X 2,00 X 25mm (I8.8 Rt 4
81 16020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4 119 6020310119-0 | Bolt 3/16" X 1/2" 24F Unc1A Gr5 Rt 4
82 16020310139-5 | French Head Bolt 1" X 2.5/8" 8F Unc Gr5 Rp 8 120|5456010087-9 | Hexagonal Nut @1.1/2" 6F Unc Gr5 Key 2.3/8" Height 37mm With Hole @3/8" 4
83 16020310073-9 | Hexagonal Head Bolt M16 X 2,00 X 160mm CI8.8 Rp 8 121 6020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00mm 1
84 16020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 1 122 5372011062-4 | Hose @3/8" X 7300mm With 1Trg And 1Trf With Male Quickly Coupling 1
85 16020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 1 122 5372011083-7 | Hose 3/8" X 5300mm W/ 1Tcg And 1Trf 2
86 | 6020310236-7 | Screw Type A3 1/2" X 2.1/2" 12F Gr2 Rp 2 122 6020250681-2 | High Pressure Hydraulic Hose 3/8" X 800mm With 1Tcg And 1Trg (Sae 100R2 At - PT.4800Psi) | 2
87 16020317504-6 | French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp 10 122 6020250791-6 | High Pressure Hydraulic Hose 3/8" X 5200mm With 1Tcg And 1Trg (Sae 100R2 At - 2
88 |6020390293-2 | Lock @5,75 X 40mm 2 122| 60202508270 | High Pressure Hydraulic Hose 3/8" X 4200mm With 2Tcg 90° (Sae 100R2 At - P.T.4800Psi) 2
89 | 6020250563-8 | Straight Handle 7/8" Pin With Thread 2 122 6020250947-1 | High Pressure Hydraulic Hose 3/8" X 2800mm With 1Tcg 90° And 1Trg (Sae 100R2 At - 1
90 |6020055059-8 | Chain 3/4" Galvanised Peca S/13 Links 110 X 69 1 122 6020250962-5 | High Pressure Hydraulic Hose 3/8" X 2900mm With 1Tcg And 1Trg (Sae 100R2 At - 1
91 |5024010161-8 | Smooth Washer @7 X @18 X 2,00mm 2 122 6020250990-0 | High Pressure Hydraulic Hose 3/8" X 1100mm With 2Trg (Sae 100R2 At - PT.4800Psi) 4
92 |6020030104-0 | Nut @3/8" 16F Unc 4 123| 6020310079-8 | Hexagonal Head Bolt 1.1/4" X 4" 12F Unf1A Gr5 Rp 1
93 16020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 4 124 5040010850-9 | Adjustment Bar 2
94 16020310462-9 | French Head Pin #9,8 X 80mm 4 125| 54840300229 | Spare Regulator 2
95 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma (I8 Ch.24mm H.13,00mm 8 126| 5456010071-2 | Hexagonal Nut #1.5/8" 7Fpp-W Gr5 Height 38mm 2
96 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 10 127 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 2
97 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 50 128 5456010033-0 | Hexagonal Nut @1.1/4" 7F Baixa 2
98 | 5080011532-6 | Guide Bushing 4 129|5080010475-8 | Spring Bushing 4
99 15080011308-0 | Bushing of @44 X #65 X 128mm 1 130 6020250209-4 | Helical Spring @42,2 X 070 X 248mm 2
100 | 6020250575-1 | Helical Spring @53 X @85 X 265mm 2 131| 5324010091-2 | Guide #2.1/2"X 143mm 2
101 5326010048-0 | Shank 0f 2" X 1.1/4" X 1125mm 1 132 5566020036-2 | Rod Spring 2
102 | 4720100338-1 | Point 10" X 6,00mm Hole 1/2" Fec 2.1/4" - 2.1/2" 1 133| 5558010474-5 | Lock Of Rod 2
103 |5432030181-8 | Pin @37,5X 110mm Forged 2 134/ 6020410040-6 | Tyre Valve Tr-618 A 4
104 | 5432010228-9 | French Head Pin 830,53 X 120mm 3 135/6020310415-7 | Tyre 400/60 15.5/14 Traction 4
105 | 5432120031-4 | French Head Pin 830,53 X 135mm 2 136 6020010817-8 | Rim Ag 13,00 X 15.1/2" 4
106 | 6020050126-0 | Cotterpin 3/8" X 3.1/2" 1 137 5080020776-0 | Bushing Of 316,67 X @#1.1/4" X 35mm 4
107|6020050122-8 | Cotterpin 3/8" X 2.1/2" 5 138 5080011724-8 | Bushing of 816,67 x @1.1/4"x 35mm 4
108 | 6020050118-0 | Cotterpin 1/4" X 2.1/2" 1
109 | 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1
110|5024010075-1 | Smooth Washer #10,3 X 325 X 2,00mm 2
111 5024010239-8 | Smooth Washer #16,5 X @37 X 3,00mm 4
112 | 5024010258-4 | Smooth Washer 20 X #38,5 X 3,00mm 4
113 5024010068-9 | Smooth Washer 13,3 X @35,5 X 3,00mm 46
1141 5024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 4
115 5024010514-1 | Smooth Washer #55,5 X #100 X 8,00mm 1
116 | 5432120073-0 | French Head Pin @1" X 62mm 2
1171 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 2

GCRTIS00522B n




>> BALDAN Parts Catalog

o Left Module

*Item 7 - See page 11
*|tem 8 - See page 14

GCRTIS00522B n



Parts Catalog

>> BALDAN

« Table Left Module

208 8 2 208 832
a|la|ala a|la|ala

£ .. —_ N o | o w £ — N || ®

K Code Product description =S aa allE Code Product description = 4|2 alan
EE E|E EE EE
CARCARCAR CARCARCART

1 15432010390-0 | Pin Of @45 X 220mm 2 27 |5080011736-1 | Bushing of @30,5 X @55,7 X 40mm 2

2 |5352050048-7 | Rear Scraper 9 110 11|13 | 28 |6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50mm 8

3 15352050049-5 | Front Scraper 10| 11112 | 14 | | 29 |6020010723-6 | Nylon Pipe and Hose Clamp (Pa-5X1) 8

4 15530015994-9 | Left Lateral Support Of Shaft Wheel - Gerti Super 1 30 |5024010075-1 | Smooth Washer 10,3 X @25 X 2,00mm 4

5 |5566010287-5 | Lateral Rod GCRTI Super 1 31 6020130108-7 | Grease Fitting 1/8" 6

6 |5498100070-9 | Complete Wheel 400X60 14 Ply 1 32 15024010039-5 | Smooth Washer @26,2 X @44 X 4,75mm 6

6 |5498010387-3 | Right Complete Wheel 400X60 14 Ply 1 33 |6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 8

*7 15232011313-0 | Complete Wheel Shaft 1 34 |15432120031-4 | French Head Pin 30,53 X 135mm 1

*8 1 6020058010-1 | Hydraulic Cylinder "D.A" @1.5/8" X @3.1/2" X 282mm(C) X 599mm(F) 1 35 | 5432010028-6 | French Head Pin #30,53 X 75mm 1

9 |5022010800-4 | Complete Left Rear Leteral Gang 1 36 | 6020050116-3 | Cotterpin 1/4" X 2" 2

9 15022011662-7 | Complete Left Rear Leteral Frame 1 37 16020050118-0 | Cotterpin 1/4" X 2.1/2" 1

9 | 5022010805-5 | Complete Left Rear Leteral Gang 1 38 16020310772-5 | Hexagonal Nut 1.1/2" 12F Unf Gr5 Ch.2.1/4" Height 33,00mm 3

9 |5022010793-8 | Complete Left Rear Leteral Gang 1 39 | 5024010061-1 | Smooth Washer @33,5 X @53,5 X 4,75mm 3

10 | 5022010802-0 | Complete Left Front Lateral Gang 1 40 | 6020312075-6 | Hexagonal Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp Rosca Direita 2

10 |5022011660-0 | Complete Left Front Lateral Frame 1 41 15024010239-8 | Smooth Washer @16,5 X @37 X 3,00mm 4

10 |5022010807-1 | Complete Left Front Lateral Gang 1 42 1 5080010362-0 | Bushing of @16 X 325 X 39mm 2

10 | 5022010795-4 | Complete Left Front Lateral Gang 1 | | 43 60203107598 | Self-Locking Nut With Nylon 5/8" 11F Unc Gr5 Ch.15/16" H.19,50mm 2

11 | 5404010990-3 | Left Main Frame GCRTIS SUPER 1 44 |6020410040-6 | Tyre Valve Tr-618 A 1

12 |5530016533-7 | Cylinder Articulation Support 1 45 1 6020310415-7 | Tyre 400/60 15.5/14 Traction 1

13 | 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 38 42 | 46 | 54 | | 46 |6020010817-8 | Rim Ag 13,00 X 15.1/2" 1

14 | 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt 4

15 | 5024010129-4 | Smooth Washer @46 X @81 X 12,50mm 2

16 | 6020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00mm 2

17 | 6020010420-2 | Pressure Washer 1" Media Industry 8

18 | 6020010414-8 | Pressure Washer 3/4" Media Industry 8

19 1 6020010406-7 | Pressure Washer 3/8" Media Industry 4

20 | 5558210003-8 | Bolt Lock Of Gang and Main Frame 1

21 1 6020010410-5 | Pressure Washer 1/2" Media Industry 38 42| 46 54

22 16020310139-5 | French Head Bolt 1" X 2.5/8" 8F Unc Gr5 Rp 8

23 1 6020310198-0 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 8

24 16020310451-3 | Self-Locking Nut With Nylon Upper M30 X 3,50 Ma CI8 Ch.46mm H.32,00mm 2

25 15024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00mm 38 42 46 | 54

26 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 38 |42 | 46 | 54

GCRTIS00522B n



>> BALDAN Parts Catalog

¢ H ItCh DraWbar E Code Product description =
1 |5084010261-8 | Hitch Drawbar 1
2 16020015803-5 | Pressure Washer M27 Media 2
3 16020310176-0 | Hexagonal Head Bolt M27 X 3,00 X 200Mm C110.9 Rp (Sae 4140) (Phosphated) 2
4 16020310831-4 | Hexagonal Nut M27 X 3,00 Ma CI8 Ch.41Mm H.22,00Mm 4
5 15332010089-1 | Complete Hitch Shackle 1
6 |5530016148-0 | Shackle Support (Spare) 1
7 |5332010088-3 | Hitch Shackle (Spare) 1
8 16020130112-5 | Grease Fitting 1/8" 1
9 16020130100-1 | Grease Fitting 1/4" 1
10 | 5432010634-9 | Articulation Pin Of Shackle 1
11 | 5024010449-8 | Smooth Washer #38,7 X 080 X 4,75Mm(Galvanised) 1
12 16020311230-3 | Self-Locking Nut With Nylon 1.1/2" 12F Unf Gr5 Ch.2.1/4" H.39,00Mm 1
» Wheel Shaft —T=
E Code Product description % g
— J
1 |5232011314-8 | Shaft W/Base Guide of Wheel Lateral 1
2 1 5232012145-0 | Central Wheel Shaft 1
3 | 5456020010-5 | Nut2.1/2" 12F 12
4 1 5538010023-0 | Hub Cover 112
5 |5558010080-4 | Lock(Large) 112
6 | 6020010404-0 | Pressure Washer 5/16" Media Industry 8 |16
7 1 6020130108-7 | Grease Fitting 1/8" Straight BSP-28F 12
8 6020310128-0 | Bolt (Thread Machined) 1/4" X 1/2" 20F Unc1A Gr5 Rt 2 |4
9 |6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 8 |16
10 | 5204010289-2 | Wheel Hub Complete 112
11 | 5204010037-7 | Wheel Hub 112
12 |6020350855-0 | Bearing K-3982 / K-3920 (First Line) 112
13 | 6020350854-1 | Bearing K-33287 / K-33462 (First Line) 112
14 |6020350280-2 | Retainer 87,30 X 120,80 X 14,30mm 112
15 |6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp 6 |12
16 | 6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00mm 6 |12
17 |6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated) 2 |4

GCRTIS00522B n



Parts Catalog >> BALDAN

« Right/Left Gangs Articulation Support

Item
All

Code Product description

_

5530016004-1 | Main Frame Articulation Support
6020030805-3 | Bushing @38 X @42 X 40mm

N
N =

Item
Left

Al
Right

Code Product description

5144010244-5 | Jacket @127 x @140 x 635mm
5144010243-7 | Jacket @127 x 3140 x 635mm 1
6020150061-6 | Piston Rod #50,8(2") X 690Mm

5236010002-2 | Piston Plung R1.1/2" UNF X 0126,2 X 60MM

5152010061-3 | Piston Coupling 351,20 x #126,60 x 104mm

5456050006-0 | Nut Piston

6020310772-5 | Hexagonal Nut 1.1/2" 12F Unf Gr5 Ch.2.1/4" Height 33,00Mm
6020390042-5 | Plastic Cover Bt-21

6020010412-1 | Pressure Washer 5/8" Media Industry

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
6020190069-0 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 5"

—

O 00 N B WN = =

N NG [ |

—_
o

For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and
manufacturer date.

GCRTIS00522B n




>> BALDAN

« Drawbar Cylinder

&

P

|| P
g2

For spare parts order, please check in the cylinder 7
jacket (1), the following: - Baldan part number with

11 numbers, the manufacturer code, name and

manufacturer date.

Parts Catalog

Item

Code

Product description

All

0N Oy AW =

5144010794-3
5326011720-0
5326010016-2
5152010022-2
6020390041-7
5456050010-9
6020310795-4
6020190071-1

Jacket 3101,6(4”) x 333mm

Piston Rod 50.8 (2”) x 319,6mm Completa

Plung R.1.1/4”UNF x @101 X 54mm

Piston Coupling

Plastic Cover Bt-18 (Bt 10.0018.0 Nt)

Nut §4.1/2" 12F (Piston)

Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm
Repair Kit For Hydraulic Cylinders "D.A" 2" X 4"

N N G U Y

« Central Wheel Support Cylinder

For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and
manufacturer date.

GCRTIS00522B

Item

Code

Product description

All

O N oYU B W=

6020058060-8
6020150062-4
6020090668-6
6020058063-2
6020312111-6
6020310795-4
6020390042-5
6020190071-1

Jacket #101,6(4") X @115 X 467Mm

Piston Rod 350,80(2") X 440,6Mm

Plung R1.1/4" UnfX @101 X 54Mm

Piston Coupling

Cylinder Nut @4.1/2" 12F (Pistao)

Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm
Plastic Cover Bt-21

Repair Kit For Hydraulic Cylinders "D.A" 2" X 4"

R N N




Parts Catalog >> BALDAN

Item
All

Code Product description

6020058057-8 | Jacket #88,9(3.1/2") X 460Mm

5326011685-8 | Piston Rod @41,27 (1.5/8") x 478mm

5236010003-0 | Plung 926,72 x #88,30 x 55mm

5152010010-9 | Piston Coupling @41,68 X 088,70 X 66MM

5456050001-0 | Piston Nut

5024010323-8 | Smooth Washer @27 X #44,5 X 4,75Mm

6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm
6020390042-5 | Plastic Cover Bt-21

5080011199-1 | Complete Adjustment Bushing

6020190067-3 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/2"

O 00 NNV AWN =

N P G S U

»
=

For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and
manufacturer date.

GCRTIS00522B n



>> BALDAN

« Cutting Rollers Kit (Optional)

Parts Catalog

5502010124-4
5072011769-7
5432010820-1
5530017456-5
6020250348-1
6020395056-2
5024010001-8
6020310372-0
6020310837-3
6020310662-1
6020050106-6
5024010039-5
5024010130-8
5432010652-7
6020310760-1
6020050116-3
6020015901-5
6020310800-4
60201301087
6020317435-0
5024010672-5
6020310980-9
5072011770-0
6020030175-0

NONIRNINININD =8 e e e e e % % %
CROUN SO NOULPrINDOCRNOUIAW S LS

Levelling Roller 1600mm (Grease)

Rear Roll Arm

Lock Pin of Wheel Support

Guide Support

Helical Spring @31 X @50 X 290mm
Repair Kit Leniors J003800

Smooth Washer 23,5 X @#44,5 X 4,75mm
Repair Kit Leniors J003800

Repair Kit Leniors J003800

Repair Kit Leniors J003800

Cotterpin 3/16" X 1.1/2"

Smooth Washer 026,2 X @44 X 4,75mm
Smooth Washer 339 X 066 X 4,75mm(Galvanised)
Pin 0f @38 X 92mm

Repair Kit Leniors J003800

Cotterpin 1/4" X 2"

Plain Washer @27 X #44,5 X 4,75mm
Repair Kit Leniors J003800

Grease Fitting 1/8"

Repair Kit Leniors J003800

Smooth Washer @39 X @66 X 9,50mm(Galvanised)
Repair Kit Leniors J003800

Rear Roll Arm

Right Chock Absorver

2 32
a8 a8|a
£ L =S8R
K] Code Product description S v ulvn
- = | =| =
[- - -
J J J
(- I - R -

5502010125-2 | Levelling Roller 1600mm (Grease) 2|2
5502010126-0 | Levelling Roller 1600mm (Grease) 2

*Itens 1e 2 - See page 16

GCRTIS00522B



Parts Catalog >> BALDAN

« Cutting Rollers .
v @ 3
28| s
E wvi | W 8
S Code Product description = E E E
- | S
SRR
~M
*1 |15204010099-7 | Right/Left Hub Full Grease 245Mm Without Protection With @1.1/2” Shaft 2
2 55300174549 | Lateral Support Roller 1
2 |5530017457-3 | Lateral Support Roller 1
2 | 5530017455-7 | Central Support Roller 1
3 15502010080-9 | Levelling Roller 3200mm 1 1
3 15502010127-9 | Levelling Roller 3490Mm 1
4 16020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 4
5 16020311030-0  Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2
6 | 5024010298-3 | Smooth Washer @17 X 344 X 4,75mm 4
7 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 4
8 | 6020010412-1 | Pressure Washer 5/8" Media Industry 4
9 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8" 2
10 | 5024010140-5 | Smooth Washer @34 X @60 X 8,00mm 2

*|tem 1 - See page 19

GCRTIS00522B m



>> BALDAN

« Discs Section

*Item 1

0il Bearing (Axial) - See page 18
0il Bearing (Radial) - See page 18
Grease Bearing - See page 19

Parts Catalog

vlwnl vl v
EEE
E Code Product description = g g S E
== ==
S
*1 15368010538-0 | Complete Axial (Oil) Front/Rear Bearing Of 270Mm W/Protection For Shaft #1.5/8" 20(24 12428
*1 15368010319-0 | Complete Axial (Qil) Front/Rear Bearing Of 270Mm Without Protection For Shaft @1.5/8" 202412428
*1 |5368010257-7 | Complete Front/Rear Oil Bearing Of 270Mm W/Protection For Shaft #1.5/8" 2024|2428
*1 |5368010303-4 | Complete Front/Rear Oil Bearing Of 270Mm Without Protection For Shaft #1.5/8" 2024|2428
*1 | 5368010540-1 | Complete Front/Rear Grease Bearing Of 270Mm W/Protection For Shaft #1.5/8" 20(24|24 28
*1 15368010305-0 | Complete Front/Rear Grease Bearing Of 270Mm Without Protection For Shaft #1.5/8" 20(24|24 28
2 | 5024010365-3 | Convex Washer #1.5/8" 6 10|10/ 10
3 15024010366-1 | Convex Washer #1.5/8" 8 112112/12
4 15024010367-0 | Smooth Washer @43 X @78 X 3,00Mm 1422|2222
5 |5024060023-1 Washer 2
6 |5120010038-0 | Spool 270Mm For Shaft #1.5/8" 3413413438
7 |5232050256-0 | Shaft #1.5/8" X 2120Mm 2
7 15232050257-8 | Shaft@1.5/8" X 1290Mm 20642
7 |5232050258-6 | Shaft #1.5/8" X 1570Mm 41412
7 |5232050260-8 | Shaft @#1.5/8" X 1850Mm 24
7 |5232050261-6 | Shaft @1.5/8" X 1520Mm With Nut 2
7 |5232050271-3 | Shaft @#1.5/8" X 2395Mm 2
7 15232050272-1| Shaft @1.5/8" X 2940Mm 2
8 | 5456010072-0 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Wrench 69Mm Height 44Mm (Special) 1412212222
9 | 5558010096-0 | Lock Nut Shaft 14122122|22
10 | 60200104121 | Pressure Washer 5/8" Media Industry 14122122|22
11 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 14122 22|22
12 | 2770470273-1| Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 6266 70 78
13 |3967470273-0 | Special Disc Blade 24 X 7,50 W3 Clippings Hc Rd 1.5/8 Single Bevel 2
14 |2769470273-8 | Concave Notched Disc Blade 26 X 7,50 Hc Rd 1.5/8 Internal Bevel 2
15 |6020310241-3 | Square Head Bolt 3/4" X 3.1/4" 16F Unf1A Gr5 Excentric Rp 40|48 |48 56
16 | 6020310817-9 | Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/4" Height 18,50Mm 8019696112
17 | 5024010007-7 | Smooth Washer 20,3 X 846,5 X 4,75Mm 40|48 48|56

GCRTIS00522B



Parts Catalog

>> BALDAN

s
. 0 ° =}
« Oil Bearing (Axial) g g
2| s
E Code Product description = g =
£ 2
= =
=
1 |5368010544-4 | Axial Spare Front/Rear Bearing W/Protection 1
1 |5368010320-4 | Axial Spare Front/Rear Oil Bearing (Without Protection 1
2 |5024060060-6 | Bearing Concave Washer 1
3 | 5024060061-4 | Bearing Convex Washer 1
4 15080010247-0 | Bushing 1.5/8" 2
5 |5080010687-4 | Bearing Bushing 1
6 | 5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
7 1 5464010114-0 | Protection Bearing W/Hole @13,5Mm 1
8 |5538010155-5 | Bearing Cover 1
9 16020010297-8 | Oring @77 X #93Mm 2
10 |6020010406-7 | Pressure Washer 3/8" Media Industry 6
11 |6020010410-5 | Pressure Washer 1/2" Media Industry 4
12 6020190107-6 | Gascket @112 X @143 X 1/64" 6
13 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
14 |6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
15 |6020350072-9 | Bearing 30212 2
« Oil Bearing (Radial) s £
K Code Product description = 2=
£ 2
=
=g
1 |5368010333-6 | Radial Spare Front/Rear Oil Bearing W/Protection 1
1 |5368010334-4 | Radial Spare Front/Rear Oil Bearing (Without Protection 1
2 |5024060060-6 | Bearing Concave Washer 1
3 |5024060061-4 | Bearing Convex Washer 1
4 |5080010687-4 | Bearing Bushing 1
5 |5080080007-0 | Bushing 2
6 | 50810100076 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
7 |5464020036-0 | Bearing Protection 1
8 |5538010089-3 | Bearing Cover 1
9 | 6020010404-0 | Pressure Washer 5/16" Media Industry 4
10 |6020010406-7 | Pressure Washer 3/8" Media Industry 6
11 |6020010478-4 | Washer 078100 (Joinseal) 1057 (Arca) 2
12 |6020190107-6 | Gascket @112 X @143 X 1/64" 415
13 |6020310021-6 A Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
14 | 6020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 4
15 | 6020350072-9 | Bearing 30212 2
16 |6020350228-4 | Retainer 78,00 X @100 X 13,00Mm 2

GCRTIS00522B n



>> BALDAN Parts Catalog

» Grease Bearing c| 5
g g
E Code Product description = ;_é' =
=| 3
= E
=
1 |5368010542-8 | Spare Front/Rear Grease Bearing W/Protection 1
1 |5368010336-0 | Spare Front/Rear Grease Bearing (Without Protection 1
2 | 5024060060-6 | Bearing Concave Washer 1
3 150240600614 | Bearing Convex Washer 1
4 |5080010687-4 | Bearing Bushing 1
5 1 5080080007-0 | Bushing 2
6 | 5464010114-0 | Protection Bearing W/Hole @13,5Mm 1
7 |5538010089-3 | Bearing Cover 1
8 |6020010406-7 | Pressure Washer 3/8" Media Industry 6
9 1 6020010410-5 | Pressure Washer 1/2" Media Industry 4
10 |6020130108-7 | Grease Fitting 1/8" 2
11 |6020190107-6 | Gascket @112 X @143 X 1/64" 6
12 |6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
13 |6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
14 |6020350072-9 | Bearing 30212 2
15 |6020350235-7 | Retainer 78,00 X 100,00 X 17,50Mm 2
1 o =
& Code Product description =
1 | 5368010727-7 | Spare Front/Rear Grease Bearing (Without Protection) 1
2 | 6020350236-5 | Retainer 349,00 X 876,10 X 17,50mm 2
3 |6020350054-0 | Bearing 30210 2
4 | 5232030102-5 | Bearing Shaft 1
5 16020190104-1 | Gascket @90 X @134 X 1/64" 3
6 |5538010031-1 | Bearing Cover 1
7 | 60201301087 | Grease Fitting 1/8" 2
8 | 6020010406-7 | Pressure Washer 3/8" Media Industry 4
9 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 4

GCRTIS00522B n



Parts Catalog >> BALDAN

« Eletric System

Item
All

Code Product description

—_

6020058027-6 | Tractor Lantern Cable Set

3
2
4 H 60200580284 | Implement Lantern Cable Set
ﬁ /"1 1] 6020230131-5 | Implement Lantern

w N =
N =

GCRTIS00522B m



>> BALDAN Parts Catalog

o Stickers

Code Product description

6020072008-6 | Sticker Gerti Super (110X1000mm)
6020071080-3 | Sticker Baldan

6020070886-8 | Sticker Lubricate And Retighten (58 X 195mm)
6020070520-6 | Sticker Reflective Band 3M

5206010310-0 | Sticker Disc Warning (150 X 95mm)
5206010150-7 | Sticker - Warning -Place Piston Lock For Transport
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95mm)
5206010008-0 | Sticker Baldan

6020072250-0 | Sticker Lifting Point (370mm)

Voo ~Nou A~ wN = |tem

ow == o= Al

BCRTIs > > BALDAN >> BALDAN

Item 1 Item 2

A\ ATENGAO | A CAUTION | A ATENCION

LUBRIFIQUE & LUBRICATE LUBRIQUE EL
IMFLEMENTC THE ENGINE EQUIPO Y APRIETE
EAPERTES 05 AMD THEHTEN LOSTORMILLDS
PARAFUSOS THE BOLTE DAILY DIARIAMENTE
DIARIAMENTE
T

Item 3 Item 4

GCRTIS00522B










>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Eletric System
	Full Cube Grease 245mm With 1.1/2” Shaft
	Grease Bearing
	Oil Bearing (Radial)
	Oil Bearing (Axial)
	Discs Section
	Cutting Rollers
	Cutting Rollers Kit (Optional)
	Lateral Wheel Support Cylinder
	Central Wheel Support Cylinder
	Main Frame Articulation Cylinder
	Right/Left Gangs Articulation Support
	Wheel Shaft
	Hitch Drawbar
	Table Left Module
	Left Module
	Table Central Module
	Table Central Module
	Central Module
	Table Right Module
	Right Module
	Drawbar Cylinder

